ZF parts

  • ZF bearing SP100228 0750118492 BEARING 0735410739
ZF bearing SP100228 0750118492 BEARING 0735410739

ZF bearing SP100228 0750118492 BEARING 0735410739

ZF bearing SP100228 0750118492 BEARING 0735410739


ZF bearing SP100228 0750118492 BEARING 0735410739

ZF axle parts ZF AP409 AP411 AP410 AP412 axle parts

1 253101082 Front Chassis 1

2 253100187 Front Cover 1

3 805000033 Bolt M8×16 Bolt 4 GB/T5783-2000

4 805300010 Washer 8 Washer 4

5 805300069 Washer 8 Washer 8 4

6 253102439 Pin 1 of tipping cylinder frame

7 805000022 Bolt M16X25 Bolt 9 GB/T5783-2000

8 805300011 Washer 16 Washer 17 GB/T 93-1987

9 253102301 SHIM 9

10 253100829 Shim 4

11 253102846 Boom-front frame pin Pin 2

ZF axle parts ZF AP409 AP411 AP410 AP412 axle parts

12 253100830 Shim 8

13 253102441 Boom cylinder-front frame pin Pin 2

14 251600109 Upper Articulation Pin 1

15 251600106 Shaft Bushing 1

16 251600101 Shaft Bushing 1

17 252200269 Upper pin bearing cap Bearing 1

18 252200270 Adjusting Shim 8

19 252200271 Adjusting Shim 8

20 805000040 Bolt M16×60 Bolt 8 GB/T5783-2000

21 800511332 Bearing 32220 Bearing 4 GB/T297-1994

22 803164072 Seal ring B120×150×12D Seal 2 GB9877.1-88

 

1 800105053 Air filter Filter 1

2 253101416 Connection Board 1

3 253100900 I Bracket 1

4 253101372 Mounting plate Bracket 1

5 253100352 Bracket 1

6 253101618 Hose 1

7 253100942 Muffler assembly Muffle 1

8 252500117 Shim 1

ZF axle parts ZF AP409 AP411 AP410 AP412 axle parts

9 253101023 Exhaust pipe Hose 1

10 805000062 Bolt M10 35 Bolt 29 GB/T 5783-2000 GB/T5783-2000

11 805300102 Washer 10 Washer 27 GB/T96.1-2002 GB/T96.1-2002

12 805200048 Nut M10 Nut 33 GB/T6170-2000 GB/T6170-2000

13 253100903 Bracket III Bracket 1

14 253100909 IV Bracket 2

15 805000727 Bolt M10X25 Bolt 4 GB/T5783-2000 GB/T5783-2000

16 805300014 Washer 10 Washer 37 GB/T93-1987 GB/T93-1987

17 805000043 Bolt M10 30 Bolt 4 GB/T 5783-2000 GB/T5783-2000

18 805300017 10 Washer 12 GB/T97.1-2002 GB/T97.1-2002

19 801900251 T-shaped hoop 112 Clamp 1 11ZH4-9921

20 801902746 Spring type clamp 190 Clamp 1 125742

21 800101420 Pre-filter Filter 1 KA70-7

22 801906521 Spring type hoop  220 Clamp 2 3285820

23 805000048 Bolt M12X35 Bolt 4 GB/T5783-2000 GB/T5783-2000

24 805300113 12 Washer 4 GB/T96.1-2002 GB/T96.1-2002

25 805300018 washer 12 washer 12 4 GB/T93-1987 GB/T93-1987

26 253101420 Take over Hose 1

27 803610215 Resistance sensor sensor 1

28 253101579 Bracket 1

1 253100885 Fuel Tank 1

2 803164230 Air Filter Assy 1

ZF axle parts ZF AP409 AP411 AP410 AP412 axle parts

3 805000033 Bolt M16 Bolt 4 GB/T5783-2000

4 805301283 8 Lock washer 20 GB/T93-1987

5 251500139 Plug 1

6 226800189 O-ring 14X2.65 O-ring 1 GB3452.1-82

7 252800418 Front cover Plante 1

8 252100465 Seal Washer 2

9 805000017 bolt M8 25 bolt 16 GB/T5783-2000

10 252800352 Upper cover Plante 1

11 805300024 Washer 14 Washer 1

12 252100466 Joint 1

13 805000727 Bolt M10X25 Bolt 6 GB/T5783-2000

14 805301284 10 Lock washer 6 GB/T93-1987

15 252800419 Oil drain flange FLANGE 1

16 250200206 WASHER 1 ZL40.1.3-8

17 803164214 Liquid Level Meter 2 YWZ-127

18 253100896 Cover 1

19 805601633 B10X120 Pin 1 GB/T882-1986

ZF axle parts ZF AP409 AP411 AP410 AP412 axle parts

1 253100648 Bucket 1

2 252500317 Pin 8

3 252500316 Cotter 8

4 252500309 Left gear 1

5 252500310 Right gear 1

6 252500315 Bolt 2

7 252500313 Nut 14

8 252500311 Gear cover 8

9 252500318 Gear seat 6

10 252500314 Bolt 12

11 252500312 Washer 12

1 253101617 Exhaust System 1

2 252300443 Joint 1

3 252200447 Hose 1

4 253100877 Hose 1

5 801902705 Clamp 5 QC/T619-1999

6 253100878 Hose 1

7 253100879 Hose 1

8 252200448 Hose 3

9 801902715 Hose Clamp B52-76 Hose Clamp 8 QC/T619-1999 QC/T619-1999

10 800104090 Water Radiator 1

11 252100349 Hose 1

12 805300069 Washer 8 Washer 8 1 GB/T97.1-2002

13 805000020 Bolt M8×30 Bolt 1 GB/T5783-2000 GB/T5783-2000

14 805300010 Washer 8 Washer 7 GB/T93-1987

15 803166608 CLAMP 1

16 805200045 Nut 8 Nut 7 GB/T 6170-2000 GB/T6170-2000

17 800107944 Engine 1

18 253100880 Hose 1

ZF axle parts ZF AP409 AP411 AP410 AP412 axle parts

19 801902709 Hose clamp B25-38 CLAMP 2 QC/T619-1999 QC/T619-1999

20 253100937 Hose 1

21 253101016 Bracket 1

22 253100882 U-bolt Bolt 1

23 253101017 U-bolt Bolt 2

24 253101839 3/8-16UNC Bolt 6

25 800105323 Fan assembly Fan 1

26 805300017 10 Washer 8 GB/T97.1-2002 GB/T97.1-2002

27 253101719 Fuel Tank 1

28 805000040 Bolt M16×60 Bolt 8 GB/T5783-2000 GB/T5783-2000

29 805300011 16 Washer 10 GB/T 93-1987 GB/T93-1987

30 805300013 16 Washer 10 GB/T 97.1-2002 GB/T97.1-2002

31 805200211 Nut M16 NUT 10 GB/T6182-2010 GB/T6182-2000

32 253101585 Mounting plate Bracket 1

33 805000714 Bolt M10×20 Blot 37 GB/T5783-2000 GB/T5783-2000

34 805300014 Washer 10 Washer 64 GB/T93-1987 GB/T93-1987

35 253101586 Guard Pole 1

36 805000378 bolt M20×55 bolt 12 GB/T 5783-2000 GB/T5783-2000

37 805300023 Washer 20 Washer 20 12 GB/T93-1987 GB/T93-1987

38 803164298 Right-angle combination joint Joint 3

39 803164299 Joint 2 GE15LM14×1.5EDOMD

ZF axle parts ZF AP409 AP411 AP410 AP412 axle parts

40 253100931 Hose 1

41 253100933 Oil return pipe Hose 1

42 803164300 Joint 1

43 253100935 Fuel pipe Hose 1

44 253101413 Filler pipe dipstick assembly Pipe 1

45 252500261 Washer 1

46 252500260 Joint 1

47 252500234 Plate 1


Part numberDescription
113B0251Oil seal
207B0066Snap ring
323B0046Tap roller brg
441A0076inner gear
570A0074planetary carrier
604B0049screw
706B0006washer
841A0077sun gear
907B0049snap ring
1020A2273gasket
1120B0042roller neddle
1220B0037steel ball
1360A0288planetary carrier shaft
1441A0078planetary gear
1512B0365O ring
1623B0045Tap roller brg
1762A0058Half shaft



在线客服系统